
MICROBIOLOGY OF 
DRINKING WATER 

PRODUCTION  
AND DISTRIBUTION

GABRIEL BITTONGABRIEL BITTON





MICROBIOLOGY OF DRINKING WATER
PRODUCTION AND DISTRIBUTION





MICROBIOLOGY OF DRINKING WATER
PRODUCTION AND DISTRIBUTION

GABRIEL BITTON
Department of Environmental Engineering Sciences

Engineering School of Sustainable Infrastructure & Environment
University of Florida, Gainesville, Florida, USA



Copyright © 2014 by John Wiley & Sons, Inc. All rights reserved

Published by John Wiley & Sons, Inc., Hoboken, New Jersey
Published simultaneously in Canada

No part of this publication may be reproduced, stored in a retrieval system, or transmitted in any form or
by any means, electronic, mechanical, photocopying, recording, scanning, or otherwise, except as
[...]
GFP-tagged E. Coli recovered /g sand (dw)

FILTER  A FILTER B

Figure 2.8 Distribution of challenge E. coli recovered from different depths of sand filter
operated at 0.6 m/hr. Source: Unger and Collins (2008). Amer. Water Works Assoc. J. 100
(12): 60–72.



PROCESS MICROBIOLOGY AND FATE OF PATHOGENS AND PARASITES 45
L
O

G
 E

. 
c
o
li 

re
m

o
v
a
l

Ripening Time (days)

0 10 20 30

104

105

106

P
ro

ti
s
ts

/c
m

2
 (
in

 t
o
p
 5

 m
m

)

0.0

0.4

0.8

1.2

1.6 LOG E. coli removal

Protists/cm2

Figure 2.9 Protists abundance and E. coli removal in sand columns after various ripening
times. Source: Unger and Collins (2008). Amer. Water Works Assoc. J. 100 (12): 60–72.

Unger and Collins, 2008). Bacterial activity in the schmutzdecke also helps remove
assimilable organic compounds, some of which are precursors of chlorinated organics
such as trihalomethanes (THM) (Collins et al., 1992; Fox et al., 1984).

Bacterial removal efficiency is influenced by operational parameters such as tem-
perature, sand grain size, filter depth, and empty bed contact time (EBCT which is
equal to L/HLR where L = filter depth, HLR = hydraulic loading rate) (Bellamy
et al., 1985a, 1985b; Unger and Collins, 2008). Modeling the removal of viruses and
bacteria by slow sand filtration showed that the most important operational param-
eters were temperature and the schmutzdecke age (Schijven et al., 2013). In the
schmutzdecke, protozoan predation on bacteria also affects their removal in slow
sand filters. Since protozoan numbers are higher in ripened filters, a relationship was
found between the length of the ripening period and E. coli removal (Figure 2.9;
Unger and Collins, 2008). Removal of Giardia and total coliforms exceed 99%, even
at the highest loading rate of 0.4 m/h. Pilot plant studies showed that slow sand
filtration achieves a 4- to 5-log reductions of coliforms (Fox et al., 1984). A survey of
slow sand filters in the United States showed that most of the plants reported coliform
levels of 1 per 100 mL or less (Slezak and Sims, 1984). In water treatment plants
in Paris, France, slow sand filters were found to be more efficient in mycobacteria
removal than rapid sand filters (Le Dantec et al., 2002b).

No Cryptosporidium oocysts were detected in treated water from two water treat-
ment plants using slow sand filters, despite the frequent isolation of this parasite in the
raw waters entering the plants (Chauret et al., 1995). Laboratory experiments showed



46 MICROBIOLOGICAL ASPECTS OF DRINKING WATER TREATMENT

that slow sand filters removed 4.7-log oocysts (Hijnen et al., 2007). Zooplankton
in the filter bed possibly predates upon the retained oocysts but this awaits further
research. The microbial community developing on the sand filter greatly influences
the removal of bacteria, protozoan cysts, and turbidity by slow sand filters (Bellamy
et al., 1985a; Cleasby et al., 1984; Huisman and Wood, 1974).

With regard to viruses, a removal exceeding 99.999% was observed in a slow
sand filter operated at 11◦C at a rate of 0.2 m/h (Poynter and Slade, 1977). Slow
sand filtration achieved from 2.05 log10 to 3.19 log10 removal of indigenous somatic
phage at 90 cm filter depth (Bauer et al., 2011). An established filter appears to
perform better than a new filter with regard to virus removal (Wheeler et al., 1988).
As mentioned for bacteria, the factors controlling virus removal by slow sand filters
include filter depth, flow rate, temperature, and the presence of a well-developed
biofilm on the filter.

2.5.5.2 Rapid Sand Filtration. In the 1890s, rapid sand filtration became more
popular than slow sand filtration and is by now adopted by many municipalities.
A rapid sand filter consists of a layer of sand supported by a layer of anthracite,
gravel, or calcite. The rapid sand effluent is collected by an underdrain system.
Rapid sand filters are operated at filtration rates of 5–24 m3/h m2 as compared with
0.1-1 m3/h m2 for slow sand filters (Huisman and Wood, 1974; Logsdon and Hoff,
1986). These filters are periodically cleaned by backwashing (i.e., by reversing the
flow) at a sufficient flow rate to allow a thorough cleaning of the sand.

This process appears to be less effective for the removal of bacteria, viruses,
and protozoan cysts unless it is preceded by coagulation–flocculation. The removal
of Salmonella and Shigella by coagulation and filtration is similar to that of col-
iforms. The breakthrough is more pronounced during winter months at temperatures
below 5◦C (Hibler and Hancock, 1990). Significant changes in flow rates may result
in deterioration of water quality due to the release of retained particles, includ-
ing protozoan cysts. The combination of filtration with coagulation–flocculation is
particularly important with respect to Giardia cysts and Cryptosporidium oocysts
removal from water (Logsdon et al., 1981). For low turbidity water, proper chem-
ical coagulation of the water before rapid sand filtration is necessary to achieve a
good removal of turbidity and protozoan cysts and oocysts. In a plant in Japan,
coagulation–flocculation–sedimentation followed by rapid sand filtration removed
approximately 2.5-log10 of Cryptosporidium and Giardia (Hashimoto et al., 2002).
Some suggested that the removal of turbidity could serve as a surrogate indicator of
Giardia cysts removal in water with low turbidity (Al-Ani et al., 1986). However,
Giardia and Cryptosporidium monitoring in filtered drinking water samples indicated
that turbidity removal was a good predictor of Cryptosporidium oocysts removal but
not Giardia cysts (LeChevallier et al., 1991b). Similarly, oocyst-sized polystyrene
microspheres also appear to be reliable surrogates for Cryptospodium parvum oocyst
removal by sand filtration (Emelko and Huck, 2004). Surface coating of sand par-
ticles with a hydrous iron aluminum oxide was found to improve the removal of
Cryptosporidium. This surface coating increased the zeta potential of the sand from
−40 to +45 mV at pH = 7.0, thus favoring its interaction with the negatively charged



PROCESS MICROBIOLOGY AND FATE OF PATHOGENS AND PARASITES 47

oocysts (Shaw et al., 2000). However, the relatively long-term effect of the coating
on oocyst removal is not known.

Because sand particles are essentially poor adsorbents toward viruses, pathogen
removal by sand filtration is variable and often low. However, coagulation, settling,
and sand filtration remove more than two to three logs of HAV, simian rotavirus
(SA-11), and poliovirus (Rao et al., 1988). A pilot plant, using the Seine River
water which contained 190–1420 PFU/1000 L removed 1–2 logs of viruses
after coagulation–flocculation followed by sand filtration (Joret et al., 1986). A
coagulation-rapid sand filtration process, using polyaluminum chloride or ferric chlo-
ride at pH = 5.8 as coagulants, achieved a 3-log removal of recombinant norovirus
particles (Shirasaki et al., 2010).

Thus, optimum coagulation–flocculation followed by filtration in water treatment
plants is essential for parasites and pathogens control. Parameters that adversely affect
filter operation are sudden changes in water flow rates, interruptions in chemical feed,
inadequate filter backwashing, and the use of clean sand which has not been allowed
to undergo a ripening period (Logsdon and Hoff, 1986).

Because of their limited capacity to retain solids, rapid sand filters must be back-
washed to remove the trapped solids from the filter matrix. Approximately 3–5% of
the water treatment plant finished water is generally used as backwash water (Corn-
well and MacPhee, 2001). However, the spent filter backwash water (SFBW) must be
adequately treated prior to reuse within the plant or disposal into a receiving stream
(Arora and LeChevallier, 2002). The recycling of SFBW, mostly by treatment plants
that use surface water as the source water, is regulated by the U.S. EPA, due to the
increased levels of biological (protozoan cysts, bacterial, and viral pathogens) and
chemical (disinfection by-products, metals) contaminants in SFBW. SFBW must be
treated to reduce the risk of breakthrough of pathogens and parasites into finished
water. The treatments include sedimentation (preferably in the presence of coagu-
lants), dissolved air flotation, filtration through granular media or membrane filters,
and disinfection, preferably after clarification.

Dual-stage filtration (DSF) is an alternative to rapid sand filtration for small water
treatment plants. This process consists of chemical coagulation followed by a filter
assembly consisting of two tanks: a depth clarifier and a depth filter. This treatment
removed more than 99% of Giardia cysts from water with an effluent turbidity less
than 1 nephelometric turbidity unit (NTU) (Horn et al., 1988).

2.5.5.3 Diatomaceous Earth Filtration. Diatoms are eukaryotic algae that are
ubiquitous in marine and freshwater environments. Their cell wall typically contains
silica and, upon their death, they form geological deposits of diatomite which is made
of remains of silica shells and is sold in a variety of grades. The mean particle size
is 23 μm and the average pore size is 7 μm (Fulton, 2000). During World War II,
the US Army developed a diatomaceous earth (DE) filter for the rapid removal of
amoebic cysts (Entamoeba histolytica) from canteen water. Later on, DE filtration,
also known as precoat filtration, was applied to swimming pools and later on to
drinking water treatment. The earliest DE filter was installed in Illinois more than
60 years ago.



48 MICROBIOLOGICAL ASPECTS OF DRINKING WATER TREATMENT

The DE filter consists of a porous septum which serves as a support for a 0.3
cm layer of diatomite called precoat. Following formation of the precoat layer, raw
water containing a small concentration of diatomite is continuously added to reduce
plugging of the precoat and to extend the filter run. This additional diatomite is called
body feed. The filtration rates range between 0.5 and 2 gpm/ft2.

There are two configurations of DE filters: pressure filters which are housed in a
pressure vessel and where the water is introduced at the inlet and the vacuum filters
with a suction pump at the effluent side and are open to the atmosphere. DE filtration
is suitable for low turbidity waters and meets the requirements of the EPA Surface
Water Treatment Rule (SWTR).

The main factors controlling the performance of DE filtration are the diatomite
grade, bodyfeed rate, and the filtration rate. DE with size ranging from 15 to 26
μm and at filtration rate of 4.88 m/h removed more than 3 logs of Giardia cysts
and Cryptosporidium oocysts. DE performance regarding Cryptosporidium and col-
iform removal is improved following addition of a chemical coagulants (Lange et al.,
1986; Schuler and Ghosh, 1990). Approximately 6-log reduction of Cryptosporid-
ium oocysts was obtained with diatomaceous grades ranging from 16 to 42 μm
medium size and at filtration rates between 1 and 2 gpm/ft2 (Ongerth and Hut-
ton, 1997). Virus removal by DE is generally low but can be enhanced by coat-
ing the diatomite medium with Fe and Al salts or with cationic polyelectrolytes
(Brown et al., 1974).

2.5.6 Activated Carbon

Activated carbon is an adsorbent derived from wood, bituminous coal, lignite, or other
carbonaceous materials and is the most widely utilized adsorbent for the treatment of
water and wastewater. It is activated by a combustion process to increase its internal
surface area. It offers a total surface area of 500 to more than 1000 m2/g (see Huang
et al., 2007) for the adsorption of taste, odor, and color compounds, excess chlorine,
toxic and mutagenic substances (e.g., chlorinated organic compounds, including
THM), trihalomethane precursors, pesticides, phenolic compounds, dyes, and toxic
metals (Allen, 1996; Najm et al., 1991).

Activated carbon may be used in the form of granular activated carbon (GAC)
applied after sand filtration and before chlorination or in the form of powdered
activated carbon (PAC), which has a smaller particle size than GAC and can be
applied at various points in water and wastewater treatment plants, mainly prior to
filtration. PAC treatment is less costly than GAC treatment because the powdered
carbon is applied only when needed, leading to lower amounts of carbon used.

Activated carbon has been known for its purification properties since the Antiq-
uity (i.e., early Egyptians) but its microbiological aspects have only recently been
investigated (Gibert et al., 2013; LeChevallier and McFeters, 1990; Weber et al.,
1978). The functional groups on the carbon surface help in the adsorption of microor-
ganisms to form a biofilm which harbors bacteria (rods, cocci, and filamentous bac-
teria), fungi, algae, and protozoa. High resolution field-emission scanning electron
microscopy (FESEM) shows the colonization of carbon surface by microorganisms



PROCESS MICROBIOLOGY AND FATE OF PATHOGENS AND PARASITES 49

Figure 2.10 FESEM micrographs showing (a and b) organic filaments closely resembling
fungal hyphae with visible isolated bacterial cells, and (c and d) siliceous diatom skeletons
observed on a GAC sample collected from the top of the column at the end of the experiment.
Source: Gibert et al. (2013). Water Res. 47: 1101–1110.

(polysaccharide-producing bacteria, fungi, algae, stalked protozoa) (Figure 2.10,
Gibert et al., 2013). The dominant bacterial genera identified on GAC parti-
cles or in interstitial water were Pseudomonas, Alcaligenes, Aeromonas, Acine-
tobacter, Arthrobacter, Enterobacter, Flavobacterium, Chromobacterium, Bacillus,
Corynebacterium, Micrococcus, Paracoccus, and Moraxella (Camper et al., 1986;
Rollinger and Dott, 1987; Wilcox et al., 1983). More recently, bacterial isolates
were identified, following enrichment in dilute media, in 21 GAC filters from nine
water treatment plants in the Netherlands. Genomic fingerprinting and 16S rDNA
sequence analysis showed that 68% of the isolates belonged to the betaproteobac-
teria (the predominant genera were Polaromonas and Hydrogenophaga) while 25%
were alphaproteobacteria (the predominant genera were Sphingomonas and Afipia)
(Magic-Knezev et al., 2009).

A vertical stratification of microorganisms with higher biomass at the top of the
activated carbon column was observed, using confocal laser scanning microscopy
(CLSM) counts and DNA analysis. This stratification disappeared with time (Gibert
et al., 2013).



50 MICROBIOLOGICAL ASPECTS OF DRINKING WATER TREATMENT

Activated carbon has the ability to remove NOM via adsorption and biodegrada-
tion. The organic materials serve as carbon sources that support bacterial growth in the
filter matrix (Servais et al., 1991). The magnitude of biological assimilation depends
on various factors, including temperature, running time and intensity, and frequency
of filter backwashing (van der Kooij, 1983). Removal of organic compounds results
from microbial proliferation in the activated carbon column, leading to a bacterial
biomass estimated at 60–1250 g/m3 of GAC (Magic-Knezev and van der Kooij, 2004).
Some of these bacteria may, however, produce endotoxins, which may enter into the
treated water. Treatment to enhance bacterial growth on GAC produces biological
activated carbon (BAC), which has been recommended for increasing the removal
of organics, as well as extending the lifetime of GAC columns (Simpson, 2008).
Bacterial growth in activated carbon columns is enhanced by ozone which degrades
NOM to easily assimilable low molecular weight compounds such as organic acids,
aldehydes, and ketones (Hammes et al., 2006).

Pathogenic bacteria may be successful in colonizing mature GAC filters (Grabow
and Kfir, 1990; LeChevallier and McFeters, 1985b). However, pathogenic and indi-
cator bacteria can be inhibited by biofilm microorganisms on activated carbon. This
phenomenon is attributable to nutritional competitive inhibition or to the production